
LJ I ~ Province of 
Brit ish Columbia 

Ministry of ;;;tr7nt Buildings 
Mines and 
Petroleum Resources British Columbia 

vav 1x4 

M r .  R. Kelly Robertson 
4663 Deermod Terrace 
Victoria, B. C. 
V8Y 1C8 

Dear Mr. Robertson: 

13 June 1978 

I 

a b u t  average values typical for good quality marble. 
was done i n  the laboratory of the Geo-technical and Materials 

The testing 

Branch of the Ministry of Highways & Public Works, Victoria, B.C. 

Yours very truly, 

.H 

Please find enclosed the copy of test results on marble 
samples from Knight met. The values of cmpressive strength of 
sanples #U, lB, 2A, 2B, 3A and 3B represent strength parallel to  
the rift, w h i l e  values of samples #4A, 4B, 4C, 5A, 5B, 5C, 6A and 
6B are results of stress perpendicular to the rift. The modulus 
of rupture values of samples #lA, IB, 1C are perpendicular to the 
r i f t  and values of saqles #2A, 2B, 2C are parallel to the r i f t .  
The obtained results indicate relatively h q e n e o u s  material with 

Z, D, Hora, P. Geol. 
Industrial Minerals Specialist 
Geological Division' 
Mineral Resources Branch 

W>H:nhc 
encl: 
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Sample received May 1, 1978 

Required tests:  I )  hbsorpt ion and Bulk  Spec i f i c  Gravity (A.S.T.K. C 9 7 )  

Results : 

2)  Compressive Strength  (A.S .T .I? C-170) 
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Wet c cmpre s s 5.v e s t r e n g t h  

For loca t ions  
w i t h  regarc!. t o  
photograph's e 

of var5ous cores and 
bedding planes e t c  *, 

t h e i r  orientation 
refer to attached I 
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Sample received May 36, 1978 

Recpbed t e s t s :  1) Modulus of Rupture of Natural Bui ld ing  Stone (ASTM C-99) 

Results : t 

, 

Avg Breaking j Modulus of 
Strength (IbF) Rupture(psi)  - Thic kne s s'li 

c I 

2.281. 2960 I 2619 
. 2375 * 2,219 ,, ' . . 25ko 

2.219 2830 . I ! i c ,  . ?  ~ 2508 , I . .. , 

Avg. Width (in.)"' Sample No. 

LA 
1R 
1C 

2 -188 
3,281 , 

2.3.88 ' . . 

2 A  
2R 
XI 

3 2'19 
2.156 . ' 

2.188 . . 

.:- 
Avera.gs of s ix  mcasuroments 

P!CTIE: For sample ident i f ica t  
refer t o  attached phot 

- ion and 
ogaphs  . 
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